aladdin

QualityAssurance@aladdinsci.com

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Date of Testing:

Date of Next Testing:
Product Name:
CAS Number:

Specifications & Purity:
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Analysis #:

Storage Temperature:

Parameter

Bead Size

Loading
Cross-Linking(2%DVB)
Infrared spectrum
Appearance(A348464)
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Aminomethyl polystyrene resin

89551-24-6

200-400 mesh, extent of labeling: 1.5-2.0 mmol/g loading, 2 % cross-linked

K2208273
A348464

1

140345

Room temperature

Limit Values

200-400 (mesh)
1.5-2 (mmol/g)

Pass

Conforms to Structure
white powder

Result

250.00000 mesh

1.85 mmol/g

Pass

Conforms to Structure
White powder
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